

LABORDATA TEST REPORT No. RA2236

Applicant: **Raficon /**
Your Order/Ref.:
Date of order: **04.03.2009**

Att.: **Mr. Raul Luncasu**
Receipt of samples: **04.03.2009**

Test samples: **FIBCs for non dangerous goods**
Reference:
SWL / SF **1250 kg / 6:1 (wanted)**
Dimensions: **6 x 95 cm x 350 cm**

Tests according to
 Efibca Standard
 EN ISO 21898
 Australian Standard

Tests

Results

Cyclic Load:

After 70 cycles of load application to
4 x SWL = 5000 kg no visible damages occurred.
Then the load has been increased up to failure.

Load at failure:

Minimum result required: 6 x SWL = 7500 kg

Test 1: Failure occurred at a load of: **Pb = 8780 kg → passed**

Test 2: Failure occurred at a load of: **Pb = 9440 kg → passed**

The results are sufficient.

Description of breakage:

AS

Test 1:

The fabric tore at a bottom loop.

Test 2:

The fabric tore at three bottom loops.


See photos

This summary test report serves as information only. It is not allowed to be used as a certificate. The certificate will be issued as soon as possible and it will have the below mentioned certificate number.

Date of test: 10.03.2009

Certificate No.: **7359.2/09-3**

SWL = **1250 kg** SF = **6:1**


Heike Höfer

LABORDATA International Materials Testing Institute

Wilhelm-Bode-Strasse 3 Tel +49 531 33 90 11
D - 38104 Braunschweig Fax +49 531 33 90 13

e-Mail labordata@labordata.com
Internet <http://www.labordata.com>